SPRAYING DEVICES INC.
_P.0. Box 3107, Visalia, CA 93278

PARTS LIST
ILLUSTRATION
PTO TURF CART
SPRAYERS
C100D9-3P
C160D9-3P ...



—m

2

S

PTO CART SPRAYERS

~ SPRAYING DEVICES INC.

PARTS LIST
PAGE 1
10-1-91

C100D9- C160D9- C100D14-  C100D14-
REF. NO. DESCRIPTION PART NO. 3P 3P 2P 2P
1 Frame, PTO 10-161 1 1 1 1
2 Belt Guard 11-301 1 1 1 1
3 Tank, 100 Gallon, Cart 15-103 1 1
3 Tank, 160 Gallon, Cart 15-160 1 1
4 Lid, Small 15-110 = 1 1 1
5 Gasket, Lid, 38" 16-210 1 1 1 1
6 Tank Strainer, Small 16-201 1 1 1 ]
¥ Lid Bar, Small 11-201 1 1 1 1
8 Hinge, Lid Bar 17-202 2 2 i 2
9 Eoll Pyn 5/ 16 e 1SRRG 48-511 3 3 3 3
10 Linkage 17-204 1 1 1 1
11 Camlatch, Lid 17-203 1 1 1 1
Capscrew, 5/16" x 1" SSF 31-503 4 4 4 4
Capscrew, 5/16" x 1-1/4" SST  31-504 1 1 1 1
Flatwasher, 5/16" SST 42-502 10 10 10 10
Lockwasher, 5/16" 43-502 4 4 4 4
Nut, 5/16% S5] 41-502 4 - 4 4
Lacknut, /16" SST 41-512 1 1 1 1
12 Shafty Agitator, 5/8"x 32"SST  16-137 1 1 1 1
13 Rol1 Pin, 140" x 1=1/2" Ss7 48-515 1 1 1 1
14 Nut, Packing Gland 5/8" 16-141 1 1 1 1
Locknut, S/A16" SST 41-512 2 2 2 2
15 Packing, 1/4" x 7" Teflon 16-807 1 1 el 1
16 Packing Gland, 5/8" 16-140 1 1 1 1
Sealer 58-130 3 3 3 3
17 Cotlar, 5/8" 551 16-281 2 2 2 2
18 Ro 1l Pun ] e (= fge s 48-510 1 1 1 |
19 Paddle, Agitator, 5/8" 16-265 2 2 2 2
20 Bearing, Agitator, 5/8" 16-250 1 1 1 1
Capscrew, 5/16"x 1-1/4" SST 31-504 12 12 2 12
Capscrew, 5/16"x 1" SST 31-503 4 4 4 4
Flatwasher, 5/16" SST 42-502 24 24 24 24
Lockwasher, 5/16" SST 43-502 16 16 16 16
Nut, "5/ 168 55T 41-502 16 16 16 16
21 Drive Spring, Agitator 17-111 1 1 1 |

SPTL-PTO-CART



PAGE 2

C100D9- C160D9-  C100D14-  C100D14-
REF. NO. DESCRIPTION PART NO. 3P 3P 2P 2P
22 Pump, D30 9910-D30 1 1
27 Pump, D50 9910-D50 1 1
23 Pump Mount Bracket, D30 11-251 2 2
23 Pump Mount Bracket, D50 11-250 2 2
24 Pump Shaft _ 63-310 1 1 1 1
25 Pulley, 2GR, 3V, 8" 66-208 1 1 1 1
Key 1/4" x 1-1/4" 46-114 1 1 1 1
26 Pulley, 2GR, 3V, 4"
Quick D-Con. 66-204 & 1 1 1
27 Belt, 3VX560 67-560 2 2 2 2
28 Idler Arm 11-222 1 1 1 1
29 Idler Pulley 66-802 1 1 1 1
30 Suction Flange,Nylon,1-1/4" 17-132 1 1 1 1
Gapscrew, 5418 x I 5571 31-503 6 6 6 6
Flatwasher, 5/16" SST 42-502 2 2 2 2
Lockwasher, 5/16" SST 43-502 6 6 6 6
Nut, 5416555 41-502 6 6 6 6
31 Hose,Suction,1-1/4" x 18-1/2" 21-814 1 1 1 1
32 - Hose Clamp, #20 24-120 2 2 2 2
34 Sk Eld 10 a5 50-612 1 o 1 J
35 Adapter 1"MPT x 1-1/4"HB 53-436 1 1 1 1
36 Gate Valve, 1" Brass 60-204 1 1 i l
37 Nipple, 1" x 4-1/2" 51-604-1 1 1 1 1
38 Tee, 1" 50-620 1 1 1 1
39 Plug, 1" 50-680 1 1 1 1
40 Napple, 1= x3" 51-603 1 1 1 ]
41 U-Bolt,5/16"x1-3/4"x3" 47-205 1 1 1 1
42 Head (Body) for 57-114 57-115 1 1 1 1
43 Screen, 40 Mesh for 57-114 57-118 1 1 1 1
44 Gasket, for 57-114 57-116 1 1 1 1
45 Bowl, Clear for 57-114 57-117 1 1 1 1
Strainer, Complete 57-114 1 1 1 1
46 Adapter, 1* MPT x " HB 53-435 1 1
46 Adapter,1" MPT x 1-1/4"HB 53-436 1 1
47 Hose Clamp, #12 24-112 2 2
47 Hose Clamp, #20 24-120 2 2
48 Hose Suctien, 1" x 184 21-718 1 1
48 Hose Suction, 1-1/4" x 15" 21-815 1 1
49 Clamp, Bandit J203 24-203 2 2 2 2



PAGE 3
C100D9-  C160D9-  C100D14-  C100D14-

REF. NO. DESCRIPTION PART NO. 3P 3P 2P 2P
50 Hose /2% x 30" 800 PSI 21-430 1 1 1 1
51 Coupling, Male, 1/2" HP 55-212 1 1 1 |
52 Adapter, 3/4" MPT x 3/4" FHT 55-108 1 1 1 |
5 Cross, 3/4" 50-540 1 1
54 Adapter, 3/4" MPT x 3/4" MHT 55-106 1 1
55 St. Bl 374 8 50-510 1 1

3/4", 90° Elbow 50-511 1 1 1 1
3/4" x Clo Nipple 51-501 1 1 1 1
56 Bushing, 3/4" x 1/4" 50-560 = 1
57 Gauge, 0-600 PSI 27-600 1 1 1 1
58 Bracket, Relief Valve, D30 11-147 1 1 1 1
60 Relief Valve 9910-629060 1 1 1 1
61 Hose, 3/4" x 20", 200 PSI 21-320 1 1 1 |
62 Hose Clamp, #12 24-112 2 2 2 2
63 Elbow  Adapter,3/4" MPT x 52-112 1 1 1 d
3/4" HB
64 Nylon Fitting, 3/4" D.T. 16-115 1 1 i 1
65 Nipple, 3/4% % 5!, TQE PVC 53-129 1 1 1 1
66 452 Stip St.ERL. "B¥es 374" 52-275 1 1 1 1
67 | Decal,Tank Sight Gauge, 70-229 1 1
100 Gal.
67 Decal, Tank Sight Gauge, 70-230 1 1
160 Gal.
68 Hose Shank Elbow, 3/8" 16-100 2 2 2 2
69 Hose Clamp, #4 24-104 2 Z
70 PlasCic Tube, 3/8" x 15-1/2" 6=-1bH7 1 1
70 Plastic Tubes 3/ Bl ¥ 25~ 16-158 1 i
Decal, CAUTION 70-301 1 1 1 1
12 lecal, Logo, 7% x |3=1/2" 70-106 2 e 2 2
73 Pin Mount Bracket, Right 11-240 1 1 1 1
74 Pin Mount Bracket, Left 11-241 1 1 1 1
Spacer Tube 11-076 2 2 2 2



